Ultimaker Original+

Total quantity parts

1002 A
1003 A
1004 A
1005 A
1006 A
1007 A
1008 A
1009 A
1010 A
1011 A
1012 A
1016 A
1017 A
1018 A

1021 A
1023 A
1025 A
1026 A
1028 A
1029 A

1031 A
1032 A
1033 A
1034 A
1035 A
1036 A
1037 A

1039 A
1041 A

1044 A
1045 A
1046 A
1048 A
1049 A

1053 A
1054 A
1055 B
1056
1057
1058
1059

0w w

1061
1062
1063
1064
1065 A

[ssaivsRivsajvs}

662

Front Panel

Back Panel

Left Panel

Right Panel

Top Panel

Bottom Panel

Reel Holder Part A

Reel Holder Mounting Plate
Velcro parts

Y-linear shaft

X-linear shaft

Feeder Quick Fit Coupling
Feeder Motor

Feeder Base Plate Motor Side

Ball Bearing 688-2RS

Limit Switch, Black Long Wire

Limit Switch, Blue Wire
Limit Switch, Red Wire
Z-linear Shaft

Bearing Cap Outside

Feeder Bolt Clip

Feeder Clamp A

Feeder Clamp C

Feeder Clamp B

Feeder Lever

Feeder Wheel

Print Head Coupling Plate

Feeder U bar
Feeder Small Gear

Z-shaft Cap Top

Bearing Cap Inside

Print Head Shaft XY

Print Head Hot End Holder
Aluminum Heater Block

Hot End Isolator Tube
Nozzle 0.4mm

Hot End Isolator Coupler
Sintered Bushing
Z-shaft Cap Bottom
Print Head Back

Print Head Top Cap

Print Head Bottom Cap
Print Head Left

Print Head Front

Print Head Right

Linear Bearing LM6LUU

A A A NN A A A A A A A

[\ R N R N K O N G Y ON A A O

_—

JEE L N NG TN NG G W | 2 a2 NN

N = A a

lasercut parts
injection moulded parts



1067 A
1069 A
1071 A

1082 A
1084 A
1085 A
1086 A
1088 A
1089 A

1091 B
1092 A
1093 A
1095 A
1097 A

1116 A
1117 A
1118 A
1119 A

1121 A
1122 A
1126 A
1128 A
1129 A

1131 A
1132 A
1133 A
1134 A

1136 A
1137 A
1139 A

1142 A
1143 A
1144 A

1146 A

1162 A
1154 A
1155 A
1159 A

1170 A
1171 A
1183 B
1185 A
1187 A

1201 B
1202 B
1203 B
1204 B
1205 B
1206 B

PEEK Isolator
Tube Coupling Collet
Clamp Clip

X,Y-Motor

Timing Pulley 5Smm Shaft
Timing Belt B100 MXL
Timing Belt B300 MXL
Timing Pulley 8mm Shaft
Right Side Controller

Main Board V2.1.1

Left Side Controller
Bottom Cover Controller
Top Cover Controller
Spiral Sleeve

Reel Holder Part B

Sliding Block Part A
Sliding Block Part B
Sliding Block Part C

Sliding Block Part D
Sliding Block Part E
Feeder Middle Plate
Feeder Big Gear
Knob

Cable Duct Front
Cable Duct Back
Feeder Knurled Bolt
Capnut M8

Washer M8
Nut M8
Spacer, White, 3.2x5x16

Ball Bearing 69327
Feeder Spring D2110
USB Cable

Ultipanel Rev 1.1

Table Spring D2150

Print Table Glass

Print Table Heated Bed

Z-Motor with Trapezoidal Lead Screw

Square Flanged Linear Bearing LMK12LUU
Double flat Cable 10 Wire

Heated Bed Cable

PT100 B sensor

Trapezoidal Lead Nut

Washer Large M3
ISO 7380 M3x10
ISO 7380 M3x12
ISO 7380 M3x16
ISO 7380 M3x14
ISO 7380 M3x20

= a NN _ A A AN N 00 N JHL L N IS UL UL N =T OB~ DNDDDDN N

—_

_ AW

=S A A AN

14
23
11
75

12



1207 B
1208 B
1209 B

1211 A
1214 A
1217 A

1225 A
1226 A
1227 A
1228 A

1238 A
1241 A
1243 A
1250 A
1256 A
1257 A

1266 C
1288 A
1315 A
1326 A
1348 A

1362 A

1355 B
1356 B

1402 A

1501 D
1502 A
1503 A
1504 A
1505 A
1506 A
1507 A
1508 A
1509 A

1510 A
1511 A
1512 A
1513 A
1514 A

1522 A
1524 B
1528 A
1529 A
1530 A
1540 A
1541 A
1542 A
1545 A

1680 A

ISO 7380 M3x25
ISO 7380 M3x30
Nut M3

Set Screw M4x4
ISO 7040 Nut M3 Prev. torque A2
ISO 7380 M4x10 A2

tape

grease

Hex Key Screwdriver 2
pritt

Power Adapter 24v-220W

Motor Spacer

Heated Bed Cable Clip

SD card 4G

Build Platform Glass Retainer Back
Knurled Nut Platform

Bowden tube
Washer M6
Jumper
Warning sticker
Bolt M3x4

Tap Fix 2.5x14 mm staal verzinkt bolkop

porzidrive

Heated Bed Bolt 8 mm
Heated Bed Bolt 20 mm

Hex Key Wrench 2.5

Print Head Fancap Metal
Spacer 3.2x6x8

Sliding Block Part F
Sliding Block Part G
print table cap

print table cap side A
print table cap side B
print table cap middle
Feeder cap

Feeder wheelcap

Short reel holder part A
Print Head Fan 24VDC
Heater Cartridge 24V 40W
Metal Cable Clamp

ulticontroller window

copper grease

Feeder Plate Non Motor Side
Electronics Cover Plate

X-Y calibration sticks

Nylon M3 nut

Nylon M3x 12 Panhead
Nylon M3x 25 Panhead
Spacer 3.2x6x3

Print Head Thumb screw 62mm

12
16
110

12
25

WA N - _ A A

N =2DNW-

—_

- A AN - SN N0 -

—
NRODON - A

N



1681 A

1805
1806
1807
1808

1818

Reserve onderdelen
1201
1202
1203
1204
1205
1206
1207
1208
1209

01
01
01
01

B

0000 wWWwowoww

1211 A
1214 A
1215 A
1216 A
1217 A
1540 A
1541 A
1542 A

Timingbelt spring 4

Power Cable EU Type C13 CE
Power Cable UK Type C13 CE
Power Cable AU Type C13 CE
Power Cable US Type C13 CE

Print Table Base Plate 1

Washer Large M3
ISO 7380 M3x10
ISO 7380 M3x12
ISO 7380 M3x16
ISO 7380 M3x14
ISO 7380 M3x20
ISO 7380 M3x25
ISO 7380 M3x30
Nut M3

O 0101 OO OO 01 On

—_

Set Screw M4x4

ISO 7040 Nut M3 Prev. torque A2 1
ISO 10642 M3x8 A2

ISO 10642 M3x20 A2

ISO 7380 M4x10 A2

Nylon M3 nut

Nylon M3x 12 Panhead

Nylon M3x 25 Panhead

NNDNNDNDDNOOM



